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Discipline: Mechanical

Group: Building Materials

TEST REPORT NO. & DATE

1. Name & Address of Customer

2. Project / Site

3. Client's Reference
4. Location Of performance of test

12/12/2023

{M/s. Recons Building Products Pvt. Ltd.

805A, 8th Floor, 349 Business Point, Western Express Highway,

{ Lotus Group, Parel.

Ltr. dtd.01/12/2023
At Laboratory

R&D!LAB/GOR/2023—24/GOR0145423.’4207

Near Sai Service, Andheri€

5. Sample
i) Description Autoclaved Aerated Concrete Product
ii) Quantity 12 Nos
iii) Date of receipt 01/12/2023
iv) Condition Acceptable
6. Test method followed As Mentioned Below
7. Date of Testing i04/12/2023
TEST REPORT OF AUTOCLAVED AERATED CONCRETE PRODUCT
* 1D. Mark/ Test Parameters | Length | Width Thickness Density Drlymg Coppecss Moisture Content
Shrinkage Strength
Sr.
. S 1:
g Test Methode Followed i :ﬁsn.:::i:i(:;; A Pnlflﬁ:l::).‘n'l o b“]:j: ;;::1912 W 6“::;?]5.,, L s’irlﬁ:;197z
RA 2017 RA 2017
(mm) (mm) (mm) (kg/m’) (%) (N/mm’) (%)
1 Nova ACC Block e -- - 608 -- 4.49 22.45
7 600x200x150 - -- -- 615 - 4.28 2498
3 # - -- -- 604 - 442 23.78
-4 u - -- - -- - 4.54 --
5 L) - -- - -- - 4.57 -
6 i - -- - -- - 4.61 --
i LI - - -- - - 4.85
8 " - - -- - - 4.95 -
9 " = - i g s 435 -
10 i -- -- - -- -- 4.09 -
11 L - -- -- -- - 4.26 -~
12 " -- - - - - 4.21 -
Avg. - -- - 609 - 4.47 23.74
Requirement as per IS 2185 : 1984 PART-I1I (RA 2020)
clause 3.2.3 Grade 1 Grade 2| Grade | Grade 2
54551] 1?6555(;) e 42(()) ;f) Not Mentioned In
Max Max Max - - ——-——'65! 0750 Not more more 5.‘0 4:0 Specification
+ Smm + 3mm 3mm than 0.05% | than
751 to 850 0.10% 6.0 5.0 J
851 to 1000 7.0 6.0
NOTE :
- This test report refers only to the sample submitted for testing.
- This test report is valid at the time of and under the conditions specified herein.
-~ This test report may not be reproduced in part, without the permission of this laboratory.
. Any correction invalidates this test report .
*__ Data provided by client.
Reviewed By Aut horised Signaf ory
vK\D\Report 2023-24'Non NABL\ACC Block\GOR0 145423
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